LLIKA® CEPBEPHbIN CEPUW BY ZPAS

VHCTpYKUMS N0 MOHTaXyY

=i
A

COCTAB KOMIJTEKTA LUKADA

YnakoBka Ne 1

@ Mpogunu No wupuHe - & wm

@ Y20MKU HUXHUE - & wm
o
§g @ Yeanku dokobele - 8 wm

%u @ Hoxku pezynupyemsie — koMn/bwm

N
X
o=——~—-=0 @ Mpobod 3a3emMneHus - & wm
Busm M6 10 - 106 wm
@D © duinMextz - 12 um

@ Y3en 3a3emneruq B cdope - Twm

["alka 3aknadHaa M8 - & wm

() Wadda 8 - & um
% (2) Bonm M8x20 - & um

@ 3axum - 8 wm

@ ['aUka 30knadHos M6 - & wm

(15) Wadda 6 - 8 wm
@ lauBa npyxukHas 6 - & wm
. @ Bum M6x12 - & wm

YnakoBka Ne 2

o= : — MAGHKU HUXHUE - 2 wm

] @ Mnaxku BepxHue - 2 wm

Mpodunu no 2nyduHe - & wm

Mpogunu (MOHMUPYEMblE HO NAGHKU HUXHUE) - 2 wm



=i
A

Ynakoska Ne 3

@ Cmaouka BepmukansHas - & wm

@ Mpagunb 19" npabeit - 2 wm

= @ Mpodpunb 19" nebuio - 2 wm

Ynakoska Ne 4 (a9 AByXCTBOPHATOrO Likada)

= =
//; 7 @ Cmbopka dbyxcmbopyamot dbepu de3 samka - 1T wm
ni—ts i1,
/} 7 Cmbaopka dbyxcmbopyamou dbepu C 3aMkam - 1 wm
=y a'="s
/ @ 0dHocmbopyamas dbeps € 3aMkoM - T wm
Bunm M6x12 BIN7500 - 24 wm
EE%I Puzenb ueHmpansHbIL 8ns odHocmbopyamou 8bepu - 1 wm

Puzenb ueHmpansHbIl 8nq 8byxcmbopyamou 8bepu € 3amMkom - T wm

@ Knioy - komnn. Ha dbeps C 3aMkom/2wm
@ Mpobod 303emneHus - 3 wm
(33) Bunm M6x10 - 11 wm

©) @ [adda 6 - 3 wm
e
%@ @ 3auen puzens b cBope - & wm




YnakoBka Ne 4 (ang ogHOCTBOPYATOro LWKaha)

@ 08Hocmbopyamas dbeps C 3aMkoM - 2 wm

Buxm M6x12 DIN7500 - 16 wm
%‘:.‘ Puzens ueHMpansHLIL - 2 wm

(37 Knio - komnn. Ha Bbeps © 3aMkom/2um

=2

@ Mpobod 303emMneHus - 2 wm

® (33 Busm M6x10 - 18 wm

© G lWoidab -2 um
o @ 3auen puzens b cBope - 8 um
Y

YnakoBka Ne 5

Kpbiwa - 1T wm

@\‘ @ ®ukcamapsl - & wm

9 Wadda 5 - & um
[©) llada npyxunHas 5 - & wm

@ l'adka © Hokamkou - & wm

@ Mpobod 303emneHus - 1 wm

@ @ Bunm M6x10 - 1 wm

© @lﬁuﬂﬁué—1mm



K

NOPA40K MOHTAXA

[na c6opku wkada BaMm NoTpedyeTcs Koy
TORX N-06pasHbiii T25.

[ns yckopeHusi npoLiecca MoHTaxa
PEeKOMeHayeTCs UCMOJIb30BaTh LLYPYNOBEPT
c Hacagkor TORX T25.

LWar 1

PaCI'IaKOBKy yacTen mn3aoenna npons3soanTte
cnecapHbIM HOXXOM. PaapeaaHme YNakoBKU
npomnssoanTe akkypaTHo, 4TOObI HE nospeanTb
3aunTHOe NokpbITHUe p.eTaneM B yNnakoBKe.

Lar 2

Pacnonoxure npodwunb no wupuHe (1)

v npodunb No rmybuHe (18) Takum o6pasom,
4TOObI Nepdopaumnsa HaxoannNacb BBEPXY

1 BHYTpU Wwkada. BcTaBbTe yronkm nutble

(2) B npodunu (1), (18) Tak, 4Tobbl coBnanm
KpenexHble oTBepcTms. CBOGOAHOE Nieyo
JINTOrO yroska (2) opueHTUpyinTe BePTUKaNIbHO
BBEPX.

Llar 3

CoeanHute mexay coboi npodunm

no wupuHe (1) n npodunu no rmybuHe

(18) yronkamu HUxHUMM (3), NCNoNb3ys
BUHTHI (8). Yrofiku HuxHue (3) Heobxogmmo
yCTaHaBnMBaTb C BHYTPEHHEWN CTOPOHbI
wkada.

Lar 4

Pacnonoxurte npodunb nNo wupuHe (1)

1 npodunb no rnybuHe (18) Takum ob6pasom,
4TO6bI NepdopaLms HaxoANNACH CHU3Y 1N BHYTPY
wkada. BctaBbre yronku nutbie (2) B npodunm
(1), (18) Tak, 4TO6LI COBNAaNM KpenexHole
oTBepcTusi. CBOGOAHOE NNIeYo INTOro yroska
(2) opueHTUpyiTe BEPTUKANBHO BHN3.

LWar 5

MpukpyTnte npodunu no wmpuHe (1)

1 npodunu no rmybuHe (18) ¢ BHYTPEHHEN
CTOPOHbI BUHTaMM (8) K ITbIM yronkam (2).

LUar 6
CMOHTUPYITE CTOWNKN BEPTUKasbHbIE (22)
Ha HUXXHWE Yrofikn nutble (2).

LWar 7

BcTaBbTe BEpXHUE YroNikm NnThle (2)

B cHope C BEPXHUMU NPODUISMN MO LLUVPUHE
(1) n npodunsamu no rnyduHe (18) B CTONKM
BepTUKanbHble (22).

T
1
il

L
LI




Lllar 8

YctaHoBuTe yroniku 60koBbie (4) B MeCTa,
rnokasaHHbIE Ha PUCYHKe, 3aKpenuTe
BUHTaM (8). MOMEHT 3aTsixkkn — 7 H-m

Llar 9

3adukcunpyiiTe CTONKN BEPTUKaNbHbIE (22)
Ha NUTbIX yronkax (2) BuHTamu (8) B mectax,
nokasaHHbIX Ha PUCYHKE.

Lar 10

3akpenute nnaHky HWxHIo (19) Ha npodune
(20). Ans kpenneHus Ncnosib3oBaTb BUHTHI (9).
MoMeHT 3aTsxku — 7 H-m

LWar 11

Mpodunb (20) B cOOpe C NIAHKOM HUXHEN
(19) 3akpenuTe Ha npodune no WwuprHe
HUXHeM (1) BuHTamum (8) Takum o6pasom,
4yTOObI OTBEPCTUE KPenneHus npobuns (20)
coBnano ¢ 6-m ana wkados wupuHoi 800 mm
(co 2-m otBepcTnem gns wkados 600 mm)
OTBEpPCTUEM OT kpas npodunsa no wmpuHe (1).
MomeHT 3aTskkn — 7 H-M.

Lar 12
MoeTopuTte warn 10 u 11 gns BTOporo
npoduns (20).

Lar 13

[Onsa wkados wrpuHoii 600 mm.

YcTtaHoBuTe raviku 3aknagHole (10) B 4-e
KBagpaTHoe OTBEPCTUE OT Kpas npodpuns

no rny6uHe (18).

MpucnoHnTe NnaHky BepxHioto (21) kK npodunio
no rmy6uHe (18) n 3akpenute 6ontamu (12)

v warnbamm (11). MomeHT 3aTsxkm — 10 H- m.

Lar 14

Ans wkados wmpuHon 800 mm.

YctaHoBuTe ranku 3aknagHele (10) B 3-e
KBaZpaTHOE OTBEPCTME OT Kpast npoduns

no wwupuHe (1).

MpucnoHnTe NnaHky BepxHiowo (21) K npodunio
no wupuHe (1) n 3akpenute 6ontamm (12)

v warbamm (11). MomeHT 3aTsxkm — 10 H-m.




K

LWar 15
MosTopuTe warn 13-14 ons BTOPOW niaHku
BepxHen (21).

Lar 16

3aBeauTe 3axnmbl (13) B 0TBEPCTUS BEPXHEN
(21) v HMxHel (19) NnaHok, aanee nposeauTe
Mo HanpasASioLLMM A0 BbIOpaHHOro MecTa.

LWar 17

HapneHbte npoduns 19” npasbiii (23)

Ha BepxHUii 3axxum (13) Taknum 06pasom,
YTOObI HUXXHWIA 3aXXMM pacnonarancs nog,
Bblpe3omM npoduna 19” npasoro (23).

Lar 18
CasuHbTe Npodunb19” npasbin (23) BHU3
[0 yropa, OH CSAET Ha 0Cx 3aXnMoB (13).

Lar 19

BeicTaBbTe npodunb 19” npasebiit (23)
BEPTUKaNbHO MO pasmeTke 1 3adpukcupyiite
3axumbl (13).

LLar 20
MosTopuTe Wwarn 16—19 ans octanbHbIX
npodwunei 19”.

Llar 21

MpukpyTUTE OOUH KOHEL, NPOBOAA 3a3EMNIEHUS
(7) x npodunio no rnybuHe (18) B 9-e
OTBEPCTUE OT Kpasi Npoduisg BUHTOM (8).

LWar 22

MpuKpyTTE BTOPOI KOHEL, NPOBOAA
3a3emnenus (7) k npodunio 19” npasomy (23),
ncnonbadys BUHT (17) ¢ warbamu (15), (16)

v ranky 3aknagHyto (14) B mecTe, nokazaHHOM
Ha PUCYHKe.

Llar 23
MosTopuTe Wwarn 21 n 22 ans 3a3zemnenuns
OoCTanbHbIX Npodunen 19”.

LWar 24

PacnonoxwnTe kpbiwy (35) Ha cbopke
npodwunet ropmusoHTasnbHbix (1) 1 (18)
BEPXHUX, OTMETLTE MECTa PacnonoXeHns
durkcaTopos (36) Ha Kpblle Tak, 4ToObl Npu
VX YCTaHOBKE OHW BOLLW B KBaApaTHbIE
oTBepcTUa Npoduns no wupuHe (1).




Llar 25

3akpenute dukcatop (36) Ha KpblLLe,
3aKpyTMB raliky ¢ Hakatkom (39),
npenBapuTesibHO YCTAHOBMB Ha LUMUIbKIN
KpbILLK Waibsbl (37), (38).

LLar 26
MosTOopuTe War 25 gnsa yCTaHOBKN
OCTaNbHbIX GUKCATOPOB.

Llar 27

MopcoenmHuTe 0AMH KOHeL, NpoBoaa
3a3emneHuns (40) K KOHTaKTY KpbILK,

a Apyron NpuKpyTUTeE K Kapkacy wwkada
BUHTOM (41) ¢ wainbon (42).

Lllar 28

3akpennte ogHOCTBOPYATYIO ABEPb (27)
Ha 3a4Hel CTonKe BEPTUKANbHOM (22),
MPVIKPYTMB MNET/IN K CTOMKE BUHTamMK (28)
B COOTBETCTBYIOLLMX MECTaxX.

MomeHT 3aTskkn — 7 H-M.

Lar 29

B opHocTBOpUaTon aABepu (27) npu 3aKpbITOM
3aMKe OTKPYTUTE BUHT C BHYTPEHHE CTOPOHbI
PYYKU, yCTAHOBUTE pUresib LEHTPanbHbI
opHocTBOpYaTol aABepu (29) Ha kBaapaTHbIN
BbICTYMN W 3aKPYTUTE BUHT.

Lllar 30

[Mocne ycTaHOBKM OAHOCTBOpYaTOn asepu (27)
npuKpyTUTE 3aLensl (35) K NPOTMBOMONOXHOM
CTOWKe TakK, 4TOObI NPU 3aKPbITUN 3aMKa
MPOVCXOAMWNO 3aLEeNEeHNEe PUrens 3a LWnuabkKy
3auena (35). ng kpenneHus ucnonbadyinrte
BUHTHI (33).




K

Lar 31

3akpenunte CTBOPKY ABYXCTBOPYATOM

nBepu 6e3 3amka (25) Ha nepeaHeit CToike
BEPTUKANbHOM (22), NPUKPYTUB NETAN K CTOMKE
BUHTaMu (28) B COOTBETCTBYIOLLMX MECTAX.
MoOMeHT 3aTaxku — 7 H-M

Llar 32
MosTopuTe war 31 onsg cCTBOPKN
[BYXCTBOPYATOM ABEPU C 3aMKOM (26).

Llar 33

B aByxcTBOpYaTOM ABEPU C 3aMKOM (26)

Npu 3aKpbITOM 3aMKe OTKPYTUTE BUHT C
BHYTPEHHEN CTOPOHbI PYYKU, YCTaHOBUTE
puresnb LleHTpasbHbIV ABYXCTBOPYaTOM ABEPU
¢ 3amkoM (30) Ha KBaapaTHbIN BLICTYM U
3aKpPyTUTE BUHT.

LLiar 34

MopcoennHnTe OAMH KOHEL, NPOBOAA
3a3emneHns (32) K KOHTaKTy ABEPU, a APYyron
NPUIKPYTUTE K Kapkacy wkada sutom (33)

C waibon (34).

Lar 35
MoBTopuTe War 33 ansa Bcex ABepei.

Lllar 36

YcTaHoBUTe y3en 3a3emieHuns (6) Ha HUXHUIA
npodwunb no rmybuHe (18) B Tpebyemom
mecTe. Ina KpenneHnsa UCnosnb3ynTe BUHTbI
(8).

LWar 37

B cnyyae HEPOBHOCTM Nona NPUKPYTUTE HOXKMN
perynmpyemsble (5) CHU3Y B Yronkm nnTble (2)
HUXHNE.

LLiar 38

OTperynupyiite BbICOTY NPY NOMOLLY raek
HOXEK 1 BbICTaBUTE IJJKa(I) BEPTUKanbHO
Mo YPOBHIO. Perym/lpOBKa npon3BoanTCA
POXKOBbIM KJTHO4OM.

LLiar 39
[Mocne Toro, Kak wkad BbIPOBHEH, 3aTAHUTE
KOHTPrarkm, pacrnosloXXeHHbIe Ha KaxXa0n 13
HOXeK.

LLar 40
MoakntounTe Lenb 3a3emyeHns K yany
3a3emneHuns (6) wkada.




=i
A

SERVER CABINET OF BY ZPAS SERIES

Installation manual
ZP05.002.1.UM

CONTENTS OF THE CABINET SET

Package Ne 1

Cage nut M8 - & pcs

@ Profile in width - & pcs

_

B> —
R\ i (; .
§ ;‘ll @ Corner casting - 8 pcs @ Washer 8 - & pcs

@ Lower corners - & pcs % @ Bolt M8x20 - & pcs
<d

D @ Clamp - 8 pcs

@ Side corners - 8 pcs.

@Ea @ Adjustment headers - set/L pcs

N\ .
s ) @ Earthing assembly - 1 pc ( @ Washer 6 - 8 pcs

@ Cage nut M6 - & pcs

e 5 @ Earth wire - & pcs @ Spring washer 6 - & pcs
Screw M6x10 - 106 pcs @ Screw M6x12 - & pcs
@ @ Screw M6x12 - 12 pcs
Package Ne 2

Profiles in depth - & pcs

= —1 Lower strips - 2 pcs

o T =] Profiles (installed on the lower strips) - 2 pcs

| @ Upper strips - 2 pcs




=i
A

Package Ne 3

@ Vertical pillar - & pcs
@ Right 19" profile - 2 pcs

5 @ Left 19" profile - 2 pcs

Package Ne 4 (for a double-leaf cabinet)

= =

7 @ Leaf of two-leaf door withaut lock - 1 pc

= =

7 Leaf of two-leaf door with lock - 1pc

=y a'="s
/ @ Single leaf door with lack - 1pc

re—

Screw M6x12 DIN7500 - 24 pcs
Central deadbolf - 1 pc

S
W @ Key set for door with lock/2 pcs

@ Earth wire - 3 pcs
@ Screw M6x10 - 11 pcs
©) @ Washer 6 - 3 pcs

7

%@ @ Deadbolf creeper assembly - & pcs

10



=i
A

Package Ne 4 (for single-leaf cabinet)

Q
) &

&

7Y

=2

Q
S

A ©

@ Single leaf door with lack - 2 pcs

Screw M6x12 DIN7500 - 16 pcs

Central deadbolt - 2 pcs

@ Key set for door with lock/2 pcs
@ Earth wire - 2 pcs

@ Screw M6x10 - 18 pcs

@ Washer 6 - 2 pcs

@ Deadbolf creeper assembly - 8 pcs

Package Ne 5

Q
S

©

Roof - 1pc

@ Fixing devices - & pcs
Washer 5 - & pcs
Spring washer 5 - & pcs
Knurled nuf - & pcs
@ Earth wire - 1 pc

@ Screw M6x10 - 1 pc

@ Washer 6 - 1pc

11



K

INSTALLATION ORDER

For installation, you need a TORX T25 L-type
wrench.

To speed up the installation process, it is
recommended to use a screw driving machine
with TORX T25 head.

Step 1

Unpack the parts of the product with a
locksmith’s knife. Cut the package carefully
so as not to damage the protective coating
of the parts in the package.

Step 2

Place the profile in width (1) and profile in
depth (18) so that the perforations locate at
the top and inside the cabinet. Insert corner
castings (2) into profiles (1), (18) so that the
fixing holes match. Align the free shoulder of
the corner castings (2) vertically upwards.

Step 3

Connect the profiles in width (1) and profiles
in depth (18) with the lower corners (3) using
screws (8). The lower corners (3) must be
installed from the inside of the cabinet.

Step 4

Place the profile in width (1) and profile in
depth (18) so that the perforations locate at the
bottom and inside the cabinet. Insert corner
castings (2) into profiles (1), (18) so that the
fixing holes match. Align the free shoulder of
the corner castings (2) vertically downward.

Step 5

Screw the profiles in width (1) and profiles in
depth (18) from the inside with screws (8) to
the corner castings (2).

Step 6
Mount the vertical pillars (22) on the lower
corner castings (2).

Step 7

Insert upper corner castings (2) assembled
with upper profiles in width (1) and profiles in
depth (18) into vertical pillars (22).




Step 8

Install the side corners (4) in the places shown
in the figure; fix them with screws (8).

The tightening torque is 7 N-m

Step 9

Fix the vertical pillars (22) to the corner
castings (2) with screws (8) in the places
shown in the figure.

Step 10

Fix the lower strip (19) to the profile (20).
Use screws (9) for fastening.

The tightening torque is 7 N-m

Step 11

Fix the profile (20) assembled with the lower
strip (19) to the lower profile in the width (1)
with screws (8) so that the hole for fixing the
profile (20) coincides with the 6th hole for
cabinets 800 mm wide (with 2d hole for 600 mm
cabinets) from the edge of the profile in the
width (1). The tightening torque is 7 N-m.

Step 12
Repeat 10 and 11 Steps for second profile
(20).

Step 13

For cabinets 600 mm wide.

Install the cage nuts (10) in the 4th square hole
from the edge of the profile in depth (18).

Lean the upper strip (21) against the profile

in depth (18) and fix with bolts (12) and
washers (11). The tightening torque is 10 N-m.

Step 14

For cabinets 800 mm wide.

Install the cage nuts (10) in the 3rd square hole
from the edge of the profile in width (1).

Lean the upper strip (21) against the profile

in width (1) and fix with bolts (12) and washers
(11). The tightening torque is 10 N-m.

13




K

Step 15
Repeat Steps 13- 14 for second upper strip
(21).

Step 16

Insert the clamps (13) into the holes of the
upper (21) and lower (19) strips, then slide
along the guides to the chosen place.

Step 17

Slide the 19 "right profile (23) into the upper
clamp (13) so that the lower clamp locates
under the cutout of the 19" right profile (23).

Step 18
Slide the 19”right profile (23) down until it
stops; it will sit on the clamp axis (13).

Step 19
Align the 19” right profile (23) vertically along
the markings and fix the clamps (13).

Step 20
Repeat Steps 16—19 for other 19” profiles.

Step 21

Screw one end of the earth wire (7) to the
profile in depth (18) in the 9th hole from the
edge of the profile with a screw (8).

Step 22

Screw the other end of the earth wire (7) to the
19” right profile (23) using the screw (17) with
washers (15), (16) and the cage nut (14) in the
place shown in the figure.

Step 23
Repeat Steps 21 and 22 for earthing of the
other 19”profiles.

Step 24

Place the roof (35) on the assembly of the
horizontal (1) and (18) upper profiles, mark the
locations of the fixing devices (36) on the roof
so that when they are installed they enter the
square holes of the profile in the width (1).

14




Step 25

Fix the fixing device (36) to the roof by
tightening the knurled nut (39), having
previously installed the washers (37), (38)
on the roof studs.

Step 26
Repeat Step 25 for installing of the other fixing
devices.

Step 27

Connect one end of the earth wire (40) to the
roof contact and screw the other end to the
cabinet frame with the screw (41) and washer
(42).

Step 28

Fasten the single-leaf door (27) to the vertical
rear pillar (22) by screwing the hinges to

the pillar with screws (28) in the appropriate
places.

The tightening torque is 7 N-m.

Step 29

In a single-leaf door (27) with the lock closed,
unscrew the screw from the inside of the
handle, place the central deadbolt of the
single-leaf door (29) on the square ledge and
tighten the screw.

Step 30

After installing the single-leaf door (27), screw
the creepers (35) to the opposite pillar so that
when the lock is closed, the deadbolt engages
with the creeper pin (35). Use screws (33) for
fastening.

15




K

Step 31

Fasten the leaf of two-leaf door without lock
(25) to the vertical front pillar (22) by screwing
the hinges to the pillar with screws (28) in the
appropriate places.

The tightening torque is 7-Nm

Step 32
Repeat Step 31 for the leaf of two-leaf with
lock (26).

Step 33

In a double-leaf door with a lock (26), with the
lock closed, unscrew the screw from the inside
of the handle, install the central deadbolt of the
double-leaf door with a lock (30) on a square
ledge and tighten the screw.

Step 34

Connect one end of the earth wire (32) to the
door contact, and screw the other end to the
cabinet frame with screw (33) with a washer
(34).

Step 35
Repeat Step 33 for all doors.

Step 36

Install the earthing assembly (6) on the lower
profile in depth (18) in the required place. Use
screws (8) for fastening.

Step 37

If the floor is uneven, screw the adjustable
headers (5) from below into the lower corner
castings (2).

Step 38

Adjust the height with the nuts on the headers
and level the cabinet vertically. Adjustment is
carried out with an open-end wrench.

Step 39
After the cabinet is leveled, tighten the
locknuts located on each of the headers.

Step 40
Connect the grounding circuit to the grounding
node (6) of the cabinet.

M3paHne/Version 3

16

Step 31




